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Ref. No.: LR500111611H

1. General information

1-1 Test Performed

Company name

Address
Web site
E-mail
Telephone

Facsimile

LTA Co., Ltd.

243, Jubug-ri, Yangji-Myeon, Youngin-Si, Kyunggi-Do, Korea. 449-822

http://www.lItalab.com

chahn@]ltalab.com
+82-31-323-6008
+82-31-323-6010

Quality control in the testing laboratory is implemented as per ISO/IEC 17025 which is the “General

requirements for the competents of calibration and testing laboratory”.

1-2 Accredited agencies

LTA Co., Ltd. is approved to perform EMC testing by the following agencies:

Agency Country Accreditation No. Validity Reference
NVLAP U.S.A 200723-0 2016-09-30 ECT accredited Lab.
RRA KOREA KR0049 - EMC accredited Lab.
FCC US.A 610755 2017-04-21 FCC filing

FCC US.A 649054 2017-04-13 FCC CAB

VCCI JAPAN R2133(10 m), C2307 2017-06-21 VCCI registration

VCCI JAPAN T-2009 2016-12-23 VCCI registration

VCCI JAPAN G-563 2018-12-13 VCCI registration

IC CANADA 5799A-1 2019-11-07 IC filing

KOLAS KOREA NO.551 2017-01-08 KOLAS accredited Lab.
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Ref. No.: LR500111611H

2. Information about test item

2-1 Client & Manufacturer

ENTERMEDIA CO., LTD.

Enter Bldg, 157-1, Seongo-ro, Ojeong-gu, Bucheon-si, Gyeonggi-do, Korea

TEL No : +82-02-680-9139 / FAX No : +82-32-673-0868

Company name
Address

Tel / Fax

2-2 Secondary Manufacturer

Company name ASSA TECHNOLOGY JOINT STOCK COMPANY

Address Thanh Hoa Hamlet, Ho Nai 3 ward, Trang Bom District, Dong Nai province, Vietnam

2-3 Equipment Under Test (EUT)

Model name ET30KH-BT
Variant model name ET30KH
Serial number Identical prototype

Date of receipt

November 11, 2016

EUT condition Pre-production, not damaged

IFA antenna - Max Gain 4.75 dBi

2402 MHz ~ 2480 MHz (Bluetooth BLE)
2412 MHz ~ 2462 MHz (802.11 b/g/n)

Max 6.82 dBm — Conducted (Bluetooth BLE)
Max 22.05 dBm — Conducted (802.11 b/g/n)
40 (Bluetooth BLE)

11 (802.11 b/g/n)

Antenna type

Frequency Range
RF output power

Number of channels

Type of Modulation QPSK, Direct Sequence Spread Spectrum(DSSS)
Power Source AC110V
Firmware Version V1.0.0
2-4 Tested frequency
Bluetooth BLE LOW MID HIGH
Frequency (MHz) 2402 2442 2480
802.11 b/g/n LOW MID HIGH
Frequency (MHz) 2412 2442 2462
2-5 Ancillary Equipment
Equipment Model No. Serial No. Manufacturer
Monitor VA703 8171340UV160R ViewSonic
Copyright © 2016, LTA Co., Ltd. Page 4 of 83



Ref. No.: LR500111611H

3. Test Report

3.1 Summary of tests

FCC Part Test Status
Parameter Limit

Section(s) Condition | (note 1)

15.247(a) 6 dB Bandwidth > 500 kHz C

15.247(b) Transmitter Peak Output Power <1 Watt C

Conducted

15.247(d) Transmitter Power Spectral Density <8dBm @ 3 kHz C

15.247(d) Band Edge >20 dBc C
15.209 Field Strength of Harmonics Emission Radiated C
15.207 AC Conducted Emissions Emissions Conducted C
15.203 Antenna requirement - - C

Note I: C=Complies = NC=Not Complies

NT=Not Tested

NA=Not Applicable

Note 2: The data in this test report are traceable to the national or international standards.

- Antenna Requirement

The ENTERNEDIA CO.,LTD.

The antenna type is IFA Antenna

The sample was tested according to the following specification:

*FCC Parts 15.247; ANSI C-63.4-2014
*FCC KDB Publication No. 558074 v03r05
*FCC TCB Workshop 2012, April

FCC ID: PBNET30KH-BT unit complies with the requirement of §15.203.
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Page 5 of 83



Ref. No.: LR500111611H

3.2 Technical Characteristics Test

3.2.1 6 dB Bandwidth

Procedure:
The bandwidth at 6 dB below the highest in-band spectral density was measured with a spectrum analyzer connected

to the antenna terminal, while EUT is operating in transmission mode at the appropriate frequencies.

After the trace being stable, Use the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 6 dB down one side of the emission. Reset the marker-delta function, and move the
marker to the other side of the emission, until it is ( as close as possible to ) even with the reference marker level. The

marker-delta reading at this point is the 6 dB bandwidth of the emission.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

RBW =100 kHz Span =5 MHz, 30 MHz
VBW =100 kHz (VBW = RBW) Sweep = auto

Trace = max hold Detector function = peak

Measurement Data : Complies

(Bluetooth BLE)
Test Results
Frequency
) Measured Bandwidth (MHz) Result
2402 0.608 Complies
2442 0.601 Complies
2480 0.608 Complies
(802.11 b)
Test Results
Frequency
&) Measured Bandwidth (MHz) Result
2412 10.810 Complies
2442 11.027 Complies
2462 10.767 Complies
(802.11 g)
F Test Results
requency
Liliz) Measured Bandwidth (MHz) Result
2412 17.062 Complies
2442 17.192 Complies
2462 17.106 Complies
Copyright © 2016, LTA Co., Ltd. Page 6 of 83



Ref. No.: LR500111611H

(802.11 n)
F Test Results
requency
LiLer) Measured Bandwidth (MHz) Result
2412 18.755 Complies
2442 18.408 Complies
2462 18.452 Complies
- See next pages for actual measured spectrum plots.
Minimum Standard:
6 dB Bandwidth > 500 kHz
Measurement Setup
EUT Spectrum Analyzer
Coax cable
Figure 1: Measurement setup for the carrier frequency separation
Copyright © 2016, LTA Co., Ltd. Page 7 of 83



Ref. No.: LR500111611H

Low Channel — Bluetooth BLE
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Ref. No.: LR500111611H

High Channel — Bluetooth BLE
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Ref. No.: LR500111611H

Middle Channel — 802.11 b
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Ref. No.: LR500111611H

Low Channel —802.11 g

o) %]

Fef Level 20.00 dém Offset 1.50 d& & RBW 100 kHz

Al 35 de SWT 3I7.9pus ¥BW 1 MHz Mode Auto FFT
@ 1Rm Max
Mif1] -7.33 dBm
24120000 GHz
10 dam ndB 6.00 B
i L ) i i B i 17.062000000 MHz
0 dBm Ij.-"'lli'rum e ..ﬁm;,mu-u\lll F;m.dq,.,u i@ﬁnﬁm”“""'w."’:m dd.a
[ L
2 ka
-10 dEém Wl b[
JJJ"-"" l'«*q
-20 dBm i 4
N
B0 dBmp—tperaf T s .
-\..“llnliif/‘-.- T v Jl'l'rﬂll-'ﬁﬂl.ull'
-4 dBm
50 dBm
50 dEm
=70 dBm
CF 2.412 GHz G691 pts Span 30.0 MHz
Middle Channel —802.11 g
Spectrum 3 I'E‘] =
Ref Level 30.00 dem Offset 1,50 d&é & RBW 100 kHz
At 45 dB  SWT 37.9ps VBW 100 kHz Mode Auto FFT
@ LPk Max
Mi[1] 7,37 dBm
24420000 CHz
<0 dBm ndi 6.00 dB
B 17152000000 M-z
10 dém 0 factor 142 0f
it I 1 G LN LR ) Y o] (S ! R |
e L catm e [E"' e LT e e Y
{ .
-10 dem el 2 ll;'{
I_n"? Jl'J1"|
200 dBm - "'1
=30 dEn n/ IIJII.lllln'\u e
1 o s i e
| Ny S s
40 dBm
50 dBm
60 dBm
CF 2.442 GHz 691 pts Span 30.0 MHz

Copyright © 2016, LTA Co., Ltd. Page 11 of 83



Ref. No.: LR500111611H

High Channel — 802.11 g
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Ref. No.: LR500111611H

Middle Channel — 802.11 n
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Ref. No.: LR500111611H

3.2.2 Peak Output Power Measurement

Procedure:

The maximum peak output power was measured with the spectrum analyzer connected to the antenna output of the
EUT. The spectrum analyzer’s internal channel power integration function is used to integrate the power over a
bandwidth greater than or equal to the 99% bandwidth. The EUT was operating in transmit mode at the appropriate

center frequency.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels
RBW = 1MHz Span = auto
VBW = IMHz (VBW = RBW) Sweep = auto

Detector function = peak

Measurement Data : Complies

(Bluetooth BLE)
Frequency Test Results
(MHz) dBm W Result
2402 6.82 0.0048 Complies
2442 6.15 0.0041 Complies
2480 5.62 0.0036 Complies
(802.11 b)
Frequency Test Results
biliry) dBm A4 Result
2412 18.92 0.0780 Complies
2442 17.64 0.0581 Complies
2462 20.51 0.1125 Complies
(802.11 g)
Frequency Test Results
Lilm) dBm \u4 Result
2412 22.05 0.1603 Complies
2442 21.75 0.1496 Complies
2462 22.05 0.1603 Complies
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Ref. No.: LR500111611H

(802.11 n)
Frequency Test Results
(MHz) dBm W Result
2412 20.74 0.1186 Complies
2442 20.38 0.1091 Complies
2462 20.61 0.1151 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard:

Peak output power < 1IW

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)
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Ref. No.: LR500111611H

Low Channel — Bluetooth BLE
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Ref. No.: LR500111611H

High Channel — Bluetooth BLE
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Ref. No.: LR500111611H

Middle Channel — 802.11 b
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Low Channel —802.11 g
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High Channel - 802.11 g
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Middle Channel — 802.11 n

Spectrum 3 @] [%”
Ref Level 30.00 dém  Offset 1.50 d& & RBW 1 MHz
At 45 B BWT 1ms VBW 1 MHz Mode Auto Sweep
| R |

mi[1] 10.52 dim]|
24410100 GHz

20 dBm

=0} B

<50 cBm

-6 dBm

CF 2.442 GHz 691 pts Span 36.0 MHz
hannel Power

Bandwidth 17.70 MHz Power 20.38 dBm Tw Tatal 20.38 dBm

.HI AFUFING... o

High Channel — 802.11 n

Spectrum 3 @] %’]
itef Level 30.00 dém  Offset 1,50 dB e RAW 1 MHz
Atk 45 B SWT lms VBW 1MHz Mode suta Sweep
| CEE |
M1[1] 10.14 dBm]|

24609290 GHz

20 dim
10 ddm
0 dBm /J \

20 B

W A, !:Mﬂﬁ.# ks

0 dEm

-40 dBm
50 dBm
60 dBm
CF 2.462 GHz 691 pts Span 36.0 MHz
hannel Power
Bandwidth 17.70 MHz Power 20.61 dBm Tu Total 20,61 dBm
—

Copyright © 2016, LTA Co., Ltd. Page 21 of 83
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3.2.3 Power Spectral Density
Procedure:
The peak power density is measured with a spectrum analyzer connected to the antenna terminal while the EUT is

operating in transmission mode at the appropriate frequencies.

The spectrum analyzer is set to:

RBW =3 kHz Span =300 kHz
VBW =3 kHz Sweep = auto
Detector function = peak Trace = max hold

Measurement Data : Complies

(Bluetooth BLE)
Frequency Test Results
(MHz) dBm Result
2402 -7.15 Complies
2442 -7.84 Complies
2480 -8.40 Complies
(802.11 b)
Frequency Test Results
(MHz) dBm Result
2412 -9.96 Complies
2442 -9.35 Complies
2462 -10.31 Complies
(802.11 g)
Frequency Test Results
(MHz) dBm Result
2412 -11.04 Complies
2442 -10.93 Complies
2462 -11.08 Complies
(802.11 n)
Frequency Test Results
(MHz) dBm Result
2412 -12.29 Complies
2442 -12.80 Complies
2462 -12.44 Complies
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Ref. No.: LR500111611H

- See next pages for actual measured spectrum plots.

Minimum Standard:

Power Spectral Density

<8 dBm @ 3 kHz BW

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)
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Low Channel — Bluetooth BLE
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High Channel — Bluetooth BLE
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Middle Channel — 802.11 b
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Low Channel —802.11 g
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High Channel — 802.11 g
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Middle Channel — 802.11 n
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3.2.4 Band - edge

Procedure:
The bandwidth at 20 dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate frequencies.
After the trace being stable, Use the marker-to-peak function to measure 20 dB down both sides of the intentional
emission.
The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

RBW =100 kHz VBW =100 kHz
Span =40 MHz, 80 MHz Detector function = peak
Trace = max hold Sweep = auto

Radiated emissions which fall in the restricted bands, as defined in 15.205(a), must also comply with the radiated
emission limits specified in 15.209(a)
The spectrum analyzer is set to:

Center frequency = the highest, the lowest channels

PEAK: RBW=VBW=1MHz, Sweep=Auto
Average: RBW=1MHz, VBW=10Hz, Sweep=Auto
Measurement Distance: 3m

Polarization: Horizontal / Vertical

Measurement Data: Complies
- All conducted emission in any 100 kHz bandwidth outside of the spread spectrum band was at least 20
dB lower than the highest inband spectral density. Therefore the applying equipment meets the require
ment.

- See next pages for actual measured spectrum plots.

Minimum Standard: >20dBc
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Band edge — Bluetooth BLE
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Radiated Band-edges in the restricted band 2310-2390 MHz measurement

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable Loss
2383.7 12.7 24.5 \Y 27.86 22.92 54.0 | 74.0 | 17.64 | 29.44 | 36.36 | 44.56
Radiated Band-edges in the restricted band 2483.5-2500 MHz measurement
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable Loss
2483.5 20.2 38.9 \Y 27.86 22.92 54.0 | 74.0 | 25.14 | 43.84 | 28.86 | 30.16
Note : This EUT was tested in 3 orthogonal positions and the worst-case data was presented
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Band edge — 802.11b
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Radiated Band-edges in the restricted band 2310-2390 MHz measurement

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable Loss
2383.7 15.1 35.6 \Y 27.86 22.92 54.0 | 74.0 | 33.96 | 33.46 | 33.96 | 33.46
Radiated Band-edges in the restricted band 2483.5-2500 MHz measurement
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable Loss
2483.5 31.2 59.8 \Y 27.86 22.92 54.0 | 74.0 | 17.86 | 9.26 | 17.86 | 9.26
Note :

This EUT was tested in 3 orthogonal positions and the worst-case data was presented
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Band edge — 802.11¢g
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Ref. No.: LR500111611H

Radiated Band-edges in the restricted band 2310-2390 MHz measurement

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable Loss
2389.7 29.8 44.5 \Y 27.86 22.92 54.0 | 74.0 | 34.74 | 49.44 | 19.26 | 24.56
Radiated Band-edges in the restricted band 2483.5-2500 MHz measurement
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable Loss
2483.5 41.5 60.3 \Y 27.86 22.92 54.0 | 74.0 | 46.44 | 65.24 | 7.56 | 8.76
Note : This EUT was tested in 3 orthogonal positions and the worst-case data was presented
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Band edge — 802.11n

Lower edge
Spectrum 3 @] =
Ref Level 20,00 dém Offset 1.50 d& « RBW 100 kHz
At 3Lde BWT 942 ps VYBW 100 kHz Mode Auto FFT
@ LPk Max
oif1] -43.55 dB
-15.630 MHz
10 diy Mifi] 3,04 dBm
M1 2.405630 GHz
o dém 'IJ bt
FERETRE
10 dBm J’| |||
-0 dBm |
ln'
=30 dBm [
Y
_J-J "‘|nil,.|..*L
& i fl'”'fl Iuw“j
40 dRm - M
T
o 4
50 dBm e |#_'.JT‘I-‘J\ .
l-qw‘p—wwmmhuz'af'rh .-"'""‘""'* el
-Gl dBm
70 dEm
CF 2.39 GHz 691 pts Span B0.0 MHZ
| | Measuring...  BEEENN =
Upper edge
Spectrum 3 {EI] =
Ref Level 10.00 dém  Offset 1.50 d& e RBYW 100 kHz
Attt 25de SWT 94.8ps YBW 100 kHz Mode Auto FFT
@ 1Pk Max
f1 b1[1] 43.12 di
1 27.900 MHz
0 dBm S o R M1[1] 2.93 dBm
1 i it
|,u‘ll.r""- H.LJ,J’“][ Vad, "\y\ 2.455600 GHz
-10 dem |
{’ |
1
20 dem |' li
1
1
=20 dem t

..#F il
*‘-‘*ﬁem w“"gh:'l\
50 dBm 1 9 L

W4 J"'\‘-I-ﬂ...l,u-1_,.,.\_,1 Fertnd o

i bpundbing,
G0 dem

=70 dBm

-80 dim

CF 2.4835 GHz

691 pts
=

Span 80.0 MHz

Copyright © 2016, LTA Co., Ltd. Page 37 of 83



Ref. No.: LR500111611H

Radiated Band-edges in the restricted band 2310-2390 MHz measurement

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable Loss
2389.7 25.8 42.1 \Y 27.86 22.92 54.0 | 74.0 | 30.74 | 47.04 | 23.26 | 26.96
Radiated Band-edges in the restricted band 2483.5-2500 MHz measurement
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable Loss
2484.9 28.6 46.4 \Y 27.86 22.92 54.0 | 74.0 | 33.54 | 51.34 | 20.46 | 22.66
Note : This EUT was tested in 3 orthogonal positions and the worst-case data was presented
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3.2.5 Conducted Spurious Emissions

Procedure:

The test follows KDB558074. The conducted spurious emissions were measured with a spectrum analyzer connected
to the antenna terminal, while EUT had its hopping function disabled at the highest, middle and the lowest available
channels..

After the trace being stable, set the marker on the peak of any spurious emission recorded.

The spectrum analyzer is set to:

Span = wide enough to capture the peak level of the in-band emission and all spurious emissions
RBW =100 kHz Sweep = auto
VBW =100 kHz Detector function = peak

Trace = max hold

Measurement Data: Complies

- All conducted emission in any 100 kHz bandwidth outside of the spread spectrum band was at least 20
dB lower than the highest inband spectral density. Therefore the applying equipment meets the require
ment.

- See next pages for actual measured spectrum plots.

Minimum Standard: >20 dBc

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)
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Unwanted Emission — Low Channel — Bluetooth BLE
Frequency Range =30 MHz ~ 26.5 GHz
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High Channel — Bluetooth BLE

Specirum | SRRSO

Ref Level 10.00 dem Offset 1.50 dB & RBW 100 kHz

ALt

25k BWT 265 ms VBW 100 kHz Mode Auto Sweep

&

@ 1Pk Max

k

D1[1]}

M11]

0 dBm

-59.22 dB
13.4840 GHz
3.95 dBim
24620 CHz

=10 clBm

-20 dim

-30 dBm

=40 dBm

-50 dEm

MR P LAl ﬁhﬂ'ﬂhﬂ.'ja-mu‘- ool

A A

PP s st whes

&0, dBm J“dp.h..}' et T, Tkt e

.lufhl'-d'lw

-T0 dem

20 dBm

Start 30.0 MHz2

691 pis Blop 26.5 GHz
i g:uuﬂnn... 'mi ﬁ |

Copyright © 2016, LTA Co., Ltd.

Page 41 of 83



Ref. No.: LR500111611H

Unwanted Emission — Low Channel — 802.11 b
Frequency Range =30 MHz ~ 26.5 GHz
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L 2.4100 GHz
0 dBm Mial1] 591 dBm
24240 GHz
-10 dBm
20 dém
-30 dBm
-40 dBm
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50 dBm .-
| ! A - e o ¥ | 2
60 dem— oy '”“'blm PR ¥ Nan‘uLu_}.ﬂW A s T
Rl g -
-70 dBm
20 dBm

Start 0.0 MHz 691 pis Blop 26.5 GHz
| | i g:uuﬂnn... m ﬁ |

Middle Channel — 802.11 b
Spectrum 3 @] [@

Fef Level 10,00 dem Offset 1,50 dB « RBW 100 kHz
Al 25k BWT 265 ms VBW 100 kHz Maode Auto Sweep
@ LPk Max
M Dif1l -54.83 dB
1 2.4520 GHz
0 dBm Mi[1] 260 dBm
2424 GHz

=10 dem

-20 dBm

=30 dBm

-40 dem

50 dBm -

60 gem—| Llpers | ) b T et P fd bt Al Al
Jf ¥ u“l ﬂJ;mm TP i e e L iy
P

=70 dim

20 dem

Start 30.0 MHz 691 pis Blop 26.5 GHz2
| _! L Measuring... ﬂ-m ﬁ A
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Ref. No.: LR500111611H

High Channel — 802.11 b

Spectrum 3 @] [‘%’
Ref Level 10.00 dBm Offset 1.50 dBé « RBW 100 kHz
ALt 25 cdB BWT 265 ms VBW 100 kHz Mode Auto Sweep
@ 1Pk Max
l; D11} -55.31 dB
24900 GHz
0 dBm Mial1] 5.56 dBm
24620 GHZ
-10 dBm
20 dém
-30 dBm
-40 dBm
50 dBm .
&0 dBm o~ *=|‘ ] bttt ploded ik P ah APR W M sl b
B0 AR TR P e -
M A
-70 dBm
20 dBm

Start 0.0 MHz2 601 pts Stop 26.5 GHz
| | i ztuuﬂng... mam ﬁ |

LW — —
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Ref. No.: LR500111611H

Unwanted Emission — Low Channel — 802.11 ¢
Frequency Range =30 MHz ~ 26.5 GHz

Spectrum 3 @] [‘%’
Ref Level 10.00 dBm Offset 1.50 dBé « RBW 100 kHz
ALt 25 dB BWT 265 ms VBW 100 kHz Mode Auto Sweep
@ 1Pk Man
Di[1}) -556.77 dB
":J 17.5830 GHz
0 dBm Mial1] 1,04 dBrm
24240 GHz
-10 dBm
-20 dBm
-30 dBm
=40 dBm
-50 dBm
L
ok I:.--W*'-"ii | i By ,\ﬂr.,-‘-'||.-"‘"'1|r'p“-'.hld._,-,r."1h,ﬁﬂ |‘II.I||\" | S o, ¢W1Ih\f ...-uw.bl_,ll.--'bwj
60 dBm I T e e L
Mg WL
-70 dBm
20 dBm
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| | i gtuuﬂnn... mam ﬁ |

Middle Channel — 802.11 ¢

Spectrum 3 @] [‘%’
Ref Level 10.00 d&m Offset 1.50 d&é & RBW 100 kHz
ALt 25de BWT 285 ms VBW 100 kHz  M™Mode suto Swesp
@ LPk Max
M1 D1[1] -58.73 dB
Y 176210 GHz
0 dBen M) 3.35 dBm
2.4240 GHz
-10 dim
=20 dBm
-20 dim
-40 dBm
-50 dBm
&0 dBin O T L R A e b e g bl PV "N\-J-'n.,"'-lr‘-r"El-'r”.Mi]'.,--lj-;~‘“J'\.-LW"'H.1.I--'~.--IIJ-|M
e T bkt i
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=70 dem
-B0 dBEm
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Ref. No.: LR500111611H

High Channel — 802.11 ¢

Spectrum 3 @] [‘%’
Ref Level 10.00 dBm Offset 1.50 dBé « RBW 100 kHz
ALt 25 cdB BWT 265 ms VBW 100 kHz Mode Auto Sweep
@ 1Pk Mau
Di[1}) -55.30 dB
1A 15.2460 GHz
0 dBm Mial1] 0.34 dBm
2.AGZ20 CHZ
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Ref. No.: LR500111611H

Unwanted Emission — Low Channel — 802.11 n
Frequency Range =30 MHz ~ 26.5 GHz

Spectrum 3 @] [‘%’
Ref Level 10.00 dBm Offset 1.50 dBé « RBW 100 kHz

ALt 25de BWT 285 ms VBW 100 kHz Mode Auto Sweep
@ 1Pk Max
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Spectrum 3 @] [‘%’
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Ref. No.: LR500111611H

High Channel — 802.11 n

Spectrum 3 @] [‘%’
Ref Level 10.00 dBm Offset 1.50 dBé « RBW 100 kHz
ALt 25 cdB BWT 265 ms VBW 100 kHz Mode Auto Sweep
@ 1Pk Mau
: D11} -58.37 dB
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Ref. No.: LR500111611H

3.2.6 Radiated Spurious Emissions

Procedure:
The EUT was placed on a 0.8 m high wooden table inside a shielded enclosure. An antenna was placed near the EUT

and measurements of frequencies and amplitudes of field strengths were recorded for reference during final
measurements. For final radiated testing, measurements were performed in OATS. Measurements were performed with
the EUT oriented in 3 orthogonal axis and rotated 360 degrees to determine worst-case orientation for maximum

emissions.

The spectrum analyzer is set to:

Center frequency = the worst channel

Frequency Range =9 kHz ~ 10™ harmonic.

RBW =100 kHz ( 30 MHz ~ 1 GHz) VBW = RBW
=1MHz (1 GHz ~ 10" harmonic )

Span = 100 MHz Detector function = peak

Trace = max hold Sweep = auto

below 30 MHz

X Antenna

EUT

Metal Full Soldered Ground Plane

Spectrum Analyzer

! Receiver . 6
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Ref. No.: LR500111611H

below 1 GHz (30 MHz to 1 GHz)

Tum
Table

=

e

Search
Antenna

BF Test

Feceiver ——

Antenna Tower

]

ofl je
0oo

Ground Plane

above 1 GHz

Antenna Tower

Homn Antenna

Spectrum

Analyzer Y

i
ol -

\-«l :".mpi:ﬁﬂ].,

000

Measurement Data: Complies

- See next pages for actual measured data.

- No other emissions were detected at a level greater

MHz.

Minimum Standard: FCC Part 15.209(a)

than 20 dB below limit include from 9 kHz to 30

Frequency (MHz)

Limit (uV/m) @ 3 m

0.009 ~ 0.490 2400/F(kHz) (@ 300 m)
0.490 ~ 1.705 24000/F(kHz) (@ 30 m)
1.705 ~ 30 30(@ 30 m)
30 ~ 88 100 **
88 ~ 216 150 **
216 ~ 960 200 **
Above 960 500

** Except as provided in 15.209(g), fundamental emissions from intentional radiators operating under this Section shall

not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-80 6 MHz. However, operation

within these frequency bands is permitted under other sections of this Part, e.g. 15.231 and 15.241.

Copyright © 2016, LTA Co., Ltd.
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Ref. No.: LR500111611H

Measurement Data: (9 kHz — 30 MHz)

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHz] AV / Peak Antenna | Amp.Gain+Cable AV / Peak AV / Peak AV / Peak
No emissions were detected at a level greater than 20 dB below limit.
*No emissions were detected at a level greater than 20 dB below limit.
Measurement Data : Bluetooth (Above 1 GHz)
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHz] AV / Peak Antenna | Amp.Gain+Cable AV/Peak AV /Peak AV / Peak
4834.2 22.62 | 55.84 \Y% 32.85 22.92 54.0 | 74.0 | 32.55 | 65.77 | 21.45 | 8.23
- No other emissions were detected at a level greater than 20 dB below limit.
Measurement Data : 802.11 b (Above 1 GHz)
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHz] AV / Peak Antenna | Amp.Gain+Cable AV /Peak AV /Peak AV / Peak
6984.5 42.9 54.5 \Y 32.85 22.92 54.0 | 74.0 | 52.83 | 64.43 | 1.17 | 9.57
- No other emissions were detected at a level greater than 20 dB below limit.
Measurement Data : 802.11 g (Above 1 GHz)
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHZz] AV / Peak Antenna | Amp.Gain+Cable AV /Peak AV /Peak AV / Peak
4703 39.5 52.1 \Y% 32.85 22.92 54.0 | 74.0 | 49.43 | 62.03 | 4.57 | 11.97

- No other emissions were detected at a level greater than 20 dB below limit.
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Ref. No.: LR500111611H

Measurement Data : 802.11 n (Above 1 GHz)

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHz] AV / Peak Antenna | Amp.Gain+Cable AV/Peak AV /Peak AV / Peak
6875.1 39.6 53 \Y 32.85 22.92 54.0 | 74.0 | 49.53 | 62.93 | 4.47 | 11.07

- No other emissions were detected at a level greater than 20 dB below limit.
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Ref. No.: LR500111611H

Radiated Emissions (Below 1 GHz) — Bluetooth(LOW) mode

Tel +82-31-3230008,%
Fax:+82-31-3236010

4, Songnro 236 Beon-zil, ¥angi-myeson,
Cheom-gn, ¥oungin-s1, Gyeonzgi-do,
449-822 Korea

EUT/Model No.: ET30FH-ET TEST MODE: EBElustooth(LOW) mode
Temp Humi : 13 7 36 Tested byw: LEE 5 H
Data: 103
an Level {dBuvm) Date: 2016-11-29
FCC CLASS-B
4 B
40 5
i
1 2
1]
30 50 100 200 500 1000
Frequency (MHz)
Fredq Peading C.F Fe=zult Limit Margin Height Angle Polaritcy
e

MHz dBualr dE dBul fm dBu¥/m dE [=5) ded
1 145.30 38.80 -14.8E Zd.98 4350 18.52 100 let WERTICAL
£ ZEL1.E0 25,70 —15.504 23.768 4500 ZE.Z4 100 315 VERTICAL
3 ZR5.80 40_ &0 =-1z.70 z7.90 4600 18._10 100 £82 WERTICAL
4 734,00 4l.320 -1.47 20,83 4500 £.17 1z0 le3 HORIZONTAL
E  T7E3_EO0 28_60 -0.88 37.7E 4&_00 8.28 100 &5 WERTICAL
&  2le.el 40 Z0 o.zs 40,48 4 00 BB 230 185 HORIZONTAL

Pemarks: C_.F (Correction Factor) = Antenna factor + Cable loss - Preamp gain

il
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Ref. No.: LR500111611H

Bluetooth(MID) mode

Tel +52-31-3236008,2

4, Songpro236Beon-gil, Tangi-myeon,
Cheom-gu, ¥ oungin-s1, Gyeongzi-do
445822 Korea

Fan:+82-31-3238010

EUT /Model Mo.: ET20EH-ET TEST MODE: Blustooth(MID) mode
Tenp Humi =@ 13 f 36 Tested by: LEE 5 H
Data: 102
. Level {dBuv/m) Date: 2016-11-29
FCC CLASS-B
4
40 b
1 2 1
3
1]
30 a0 100 200 500 1000
Frequency (MHz)
Fregq Beading C.F Besult Limit Margin Height Angle Polarity
ap
MH= dEuy dE dEuV./m dBEul fm di (=Y deg
1l l4s.70 4z, &80 =14 72 Z7.88 43,50 15 82 100 lte VERTICAL
£  E0g.80 45,60 -le.7E Z8.85 43, 50 1l4.65 Z00 284 HORIZONTAL
3 EZE.TO 4130 -15.8%7 £5.43 4600 Z0.87 100 g4 VERTICAL
4 E9&.80 4z 60 -lZ.€8 Z9.94 45,00 1lc. 08 1E0 £32 HORIZONTAL
E T73&8.80 47 00 =1_3Z 40_&8 45 00 -3 100 152 VERTICAL
& Bll.30 28.80 0.1lg 3B.98 d&. 00 704 140 £35 HORIZONTAL
Pemarks: C_F (Correction Factor) = Antemna factor + Cable loss - Preamp gain

o1-
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Ref. No.: LR500111611H

O OLTA

Bluetooth(HIGH) mode

4, Songnro 236 Beon-zil, ¥angi-myeson,
Cheom-gn, ¥oungin-s1, Gyeonzgi-do,
449-822 Korea

Tel +82-31-3258008,9
Fax:+52-31-3236010

EUT/Model No.: ET20EH-EBET

TEST MODE: Bluetooth(HIGH) mode

Temp Humi : 13 7 36

Data: 101
an Lewvel (dBuvim)

Date: 2016-11-29

FCC CLASS-B
B
40 4
g
3
1 2
1]
30 50 100 200 500 1000
Frequency (MHz)
Fredq Peading C.F Fe=zult Limit Margin Height Angle Polaritcy
e
MHz dBualr dE dBul fm dBu¥/m dE [=5) ded
1 147.80 4320 -14. 7% Z8.44 4350 15.08 100 £263 WERTICAL
£ Z8EB.E0 41320 =LEGTL Z8.59 4500 17.41 100 Z07 WERTICAL
3 436.80 40_ 80 -2.81 31.939 4600 14.01 100 165 WERTICAL
4 735,820 3860 -1l.41 27.1%9 4500 2.81 100 21 HORIZONTAL
5 788.80 3E_30 -0.z8 35.0Z 4&_00 10.%98 100 142 WERTICAL
& B07.&0 4050 o.os 40,58 4 00 E.dZ ZED 3Ez HORIZONTAL
Pemarks: C_.F (Correction Factor) = Antenna factor + Cable loss - Preamp gain

il
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Ref. No.: LR500111611H

QO LTA

Wifi (LOW) mode

4, Songnuro236Beon-zil, ¥ angji-myeorn,
Cheoin-gn, ¥Youngin-s1, Gyeongzi-do
449-822 Korea

Tel +82-31-3236008,9
Fan:+82-31-3236010

EUT/Model No.: ETZ0EH-ET

Temp Humi - 18 F 29

Dat

TEET MODE: Wifi (LOW) mode

Tested by: LEE 2 H

Date: 2016-12-05

a: 142
an Level {dBu\m)

FCCCLASS B
3
40 456
2
1
1]
30 50 100 200 500 1000
Frequency {(MHz)
Fredqg Peading C.F BEe=zult Limit Margin Height Angle Folarity
QF
MH= dBEul’ dE dBEuW fm dBuV,/m dB Ccm deo
1 13z.80 48. 20 -1&_Z20 32.00 43_50 11.50 100 ZE0 HORIZONTAL
£ 1El.:z0 L0.e0 -1l5.E7 25,33 43,50 2.17 100 178 WERTICAL
3 438,40 45,80 -8.63 40.17 45.00 £:83 ZEO0 65 HORIZONTAL
4  E3I1_&0 46 50 =7.94 38._E56 45._00 7odd Z00 132 HORBIZONTAL
5 EE4.80 45.00 -7.4Z 37.83 45.00 842 100 £593 HORIZONTAL
& E&8.80 43. 20 =7.00 36.20 45.00 .80 Z80 %6 HORIZOMTAL
Femarks: C.F (Correction Factor) = Antemnna factor + Cable loss - Preamp gain

o1-
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Ref. No.: LR500111611H

Wifi (MID) mode

Tel +82-31-3236008,9
Fax:+82-31-3236010

4, Songnuro236Beon-zil, ¥ angji-myeorn,
Cheoin-gn, Youngin-s1, Gyeongzi-do,
449-822 Korea

EUT /Model No.: ET30EH-ET TEST MODE: Wifi (MID) mode
Temp Humi :@ 18 F 39 Tested by: LEE 2 H
Data: 141
a0 Level {dBuYm) Date: 2016-12-05
FCCCLASS B
A
40
45
3
" 2
1]
30 50 100 200 500 1000
Frequency {(MHz)
Fredqg Peading C.F BEe=zult Limit Margin Height Angle Folarity
QF
MH= dBEul’ dE dBEuW fm dBuV,/m dB Ccm deo
1 4130 45. &0 -17.37 27,83 40.00 1z.37 100 24 WERTICAL
£ 132.10 45,20 -l&. EE £8.95 43,50 14 58 100 109 WERTICAL
3 le0.g0 45. 60 -1&5.00 2l.e0 43. 50 11.90 120 137 HORIZEONTAL
4 43500 45_EF0 -g.87 3653 45._00 947 220 2312 HORBIZONTAL
5 E4z.80 43. 50 -7.71 35.73 45.00 10.21 300 Z48 HORIZONTAL
& E&5.E0 4570 -7.0& 3564 45_00 .36 Z00 187 HORIZONTAL
Femarks: C.F (Correction Factor) = Antemnna factor + Cable loss - Preamp gain

o1-
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Ref. No.: LR500111611H

QO LTA

Wifi (HIGH) mode

4, Songnuro236Beon-zil, ¥ angji-myeorn,
Cheoin-gn, ¥Youngin-s1, Gyeongzi-do
449-822 Korea

Tel +82-31-3236008,9
Fan:+82-31-3236010

EUT/Model No.: ETZ0EH-ET

Temp Humi - 18 F 29

Dat

TEET MODE: Wifi (HIGH) mode

Tested by: LEE 2 H

Date: 2016-12-05

a: 140
an Level {dBu\m)

FCCCLASS B
40 4;"
il
z 3
1
1]
30 50 100 200 500 1000
Frequency {(MHz)
Fredqg Peading C.F BEe=zult Limit Margin Height Angle Folarity
QF
MH= dBEul’ dE dBEuW fm dBuV,/m dB Ccm deo
1 141.:z0 46. 20 -1E5_ &4 30. 56 43_50 1z.94 100 114 WERTICAL
£ led.z0 Lz.g0 -lL.E& 27.54 43,50 L.9E 100 184 WERTICAL
3 435,320 45.10 -8.68 36.4E 45.00 9. 58 100 Z0% WERTICAL
4 E4F_&0 48_ &80 e 40. 89 46._00 B0 z00 16 HOBRIZONTAL
5 EE4.80 47. 50 -7.4Z 40. 03 45,00 E_3E 100 Z10 HORIZONTAL
& E&z.70 45.30 -7.1% 38.12 45.00 7.88 320 1582 HORIZONTAL
Femarks: C.F (Correction Factor) = Antemnna factor + Cable loss - Preamp gain

o1-
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Ref. No.: LR500111611H

Radiated Emissions (Above 1 GHz) — Bluetooth(LOW) mode

EMI I Chamber of LTATO. LTD.
4, Songure236Beon-gil, Yangji-myeon,
Yonpin-si, Gveongei-do, Korea Autho by NVLAP

Tal +82-31-3236003,% wwwitalab.com
Fax:+82-31-3236010

EUT/Model No.: ET30EH-BT Test Mode: Bluetooth (Low) mode
Tested by : LEE § H Temp/Humi: 20 / 48
Data: 77 File: D:LTA_e3'e3_backup\1GHz 0] £12016\CH1_ABOVE 1GHz_1611-1.EMI (99)
Sl Level (dBuVim) Date: 2076-11-28 Time: 18:56:20
1G~40G FCC_B{PK)
9 13
1 =4 7
3 1G~40G FCC_B(AV)
Fl
50 10 12
4
!
0
1000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
Freqg Reading cC.F Result Limit Mergin Polarity
BE
MHz dBu¥ dB dBu¥V/m dBuV/m dB
1l Z486.80 46.10 3.50 45,860 74.00 24.40 HORIZONTAL
Z Zdg8s.80 31.20 3.50 34.70 54.00 15.30 HORIZONTAL
3 32&7_.Z0 44 _50 579 54 _85 T4_00 18531 HORIZONTAL
4 3267.Z0 31.20 ) 40.393 54.00 13.01 HORIZONTIAL
5 4085_.80 42 .10 14 _58 56.88 T4._00 17._32 HORTZONTAL
& 4088.80 ZB.30 14.58 4z .88 54.00 AR HORIZONTAL
7 5843.50 35.80 ZZ.Z8 58.08 74.00 15.82 VERTICAL
8 5843_.50 15_20 22_28 41 _48 54._00 1z.82Z WVERTICAL
3 8415.80 32.30 Zg.33 g0.a83 T4.00 13.3% HORTZONTAL
10 &8415. &0 18_€0 Z8.33 48._93 54_00 7.07 HORTZONTAL
11 SB44_Z0 31_80 28_55 £l_15 74 _00 12 .85 HORIZONTAL
1z 9B44.20 1E.20 28.85 47.75 54_00 6.25 HORTZONTAL
Remarks: C.F |(Correcticn Factor) = Antenns factor + Cable loss — Preamp gain
Blue :- Vertical Black : Horizontal
-
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Ref. No.: LR500111611H

Tal +82-31-3236003,% wwwitalab.com
Fax:+82-31-3236010

EMI I Chamber of LTATO. LTD.
4, Songure236Beon-gil, Yangji-myeon,
Yonpin-si, Gveongei-do, Korea Autho by NVLAP

EUT/Model No.: ET30EH-BT Test Mode: Bluetooth (LOW) mode
Tested by : LEE § H Temp/Humi: 20 / 48
Data: 102 File: D:ILTA_e3'e3_backup\1GHz 0] £12016\CH1_ABOVE 1GHz_1611-1.EMI (102)
" Level (dBuVim) Date: 2076-12-02 Time: 19:49:34
1G~40G FCC_B{PK)
3
2 4 1G~40G FCC_B(AV)
50
. 18000 19600, 21200. 22800, 24400, 26000
Frequency (MHz)
Freqg Reading cC.F Result Limit Mergin Polarity
BE
MHz dBu¥ dB dBu¥V/m dBuV/m dB
118%35.80 21.108 48.70 ; 4.20 VERTICAL
218535.50 5.80 45.70 54.30 T4.00 THITH VERTICAL
315255_ &0 Z20.30 45_15 e85 _45 T4_00 4 _55 VERTICAL
413255.80 5.10 45.15 54_Z25 T4.00 18,75 VERTICAL
Remarks: C.F {Correcticn Factor) = Antenna factor + Cable loss - Preamp gain
Blue : Vertical Black : Horizontal
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Ref. No.: LR500111611H

Bluetooth(LOW) mode

EMI I Chamber of LTACO LTD.
4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR

Tal +82-31-3236008.% vww.ltalab.com
Fax:+82-31-3236010

EUT/Model No.: ET30EH-BT Test Mode: Bluetocoth(MID) mode
Tested by = 5 H Temp/Humi: Z0 / 48
Data: 76 File: D:LTA_e3le3_backup\1GHz O] 212016\CH1_ABOVE 1GHz_1611-1.EMI (93}
i Level (dBuV/m) Date: 2076-11-28 Time: 18:56:20
1G~40G FCC_B{PK)
! o
5
3 1G~40G FCC_B(AV)
1
50 1 1
4
4
0
1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE
MHz dBuW dB dBuV/m dBuV/m dB
1 2612_80 45._80 4_52 50.42 74.00 £3.58 HORIZONTAL
2 Zelz.g0 31.10 4.52 35.82 54.00 18.38 HORIZONTAL
3 3158.30 44 _80 S5_04 53_84 T74_00 Z0_18 HORIZONTAL
4 3158.30 31.z20 3.04 40._24 54.00 12.7¢ HORIZONTAL
5 4154 _30 41._10 14 _55 56.0% T4.00 B At HORTIZONTAL
6 4154:30 25.40 14.1599 40.3% 54.00 13.61 HORIZONTAL
7 §124_Z0 35.80 £3.30 E& 210 74.00 14.50 VERTICAL
8 elz4_Z0 15_80 Z23.30 43_10 54_00 10._50 VERTICAL
3 85@83.Z20 31.50 Z8.34 55.84 T4.00 14.1% HORIZONTAL
10 8583.Z 18.80 ZB.34 4&_94 54_00 T_.08 HORIZONTAL
11 5157._.40 33_80 Z8.1% 8l_5% T74_00 TZ-0% HORIZONTAL
1z 215740 1550 il {3 4E_03 54.00 175 HORTZONTAL
Remarks: C.F (Correcticn Factor) = Antenna factor + Ceble loas — Preamp gain
Blue :- WVertical Black :- Horizontal

1
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Ref. No.: LR500111611H

Tal +82-31-3236008.% vww.ltalab.com
Fax:+82-31-3236010

EMI I Chamber of LTACO LTD.
4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR

EUT/Model No.: ET30EH-BT Test Mode: Bluetocoth(MID) mode
Tested by - LEE § H Temp/Humi: Z0 / 48
Data: 101 File: D:LTA_e3le3_backup\1GHz O] 212016\CH1_ABOVE 1GHz_1611-1.EMI {101)
" Level (dBuVWim) Date: 2016-12-02 Time: 19:48:13
1G~40G FCC_B{PK)
1 3
1G~40G FCC_B(AV)
50 |
0 18000 19600. 21200. 22800. 24400. 26000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE
MHz dBuW dB dBuV/m dBuV/m dB
118280.00 Z21.30 45.10 66.40 74.00 T7.80 VERTICAL
Z18280.00 5.80 45.10 50.50 T4.00 23.10 VERTICAL
F1B8TTF3.50 189.80 T_.23 €7-03 T4_00 g.897 HORIZOMTAL
418773.50 Lo 47 .23 5Z.33 T4.00 21.87 HORIZONTAL
Bemarks: C.F (Correcticn Factor) = Antenna factor + Cable loss — Preamp gain
Blue : Verticazl Black : Horizontazl
-
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Ref. No.: LR500111611H

Bluetooth(HIGH) mode

EMI I Chamber of LTACO LTD.
4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR

Tal +82-31-3236008.% vww.ltalab.com
Fax:+82-31-3236010

EUT/Model No.: ET30HH-BT Test Mode: BluetocothiHigh) mode
Tested by = 5 H Temp/Humi: Z0 / 48
Data: 75 File: D:LTA_e3le3_backup\1GHz O] 212016\CH1_ABOVE 1GHz_1611-1.EMI (93}
i Level (dBuV/im) Date: 2076-11-28 Time: 18:56:20
1G~40G FCC_B{PK)
1
g
7l
[~
3 o 1G~40G FCC_B(AV)
g
F
4
0
1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE
MHz dBuW dB dBuV/m dBuV/m dB
1 2654_30 45_860 4_83 50.439 74.00 £3.51 HORIZONTAL
Z Zg54.30 30.80 4_83 35.6% 54.00 18.31 HORIZONTAL
3 Z5es5_&0 45 _&80 7.88 53_28 T74_00 20.72 HORIZONTAL
4 Z3g85.@0 30.80 T.88 38.48 54.00 15.5Z HORIZONTAL
5 4185_30 40 _30 15_0& 55_38 T4.00 18_84 HORTIZONTAL
& 4165.20 25.10 15.08 40.1a 54.00 13.64 HORIZONTAL
7 5584.80 36.10 £3.01 55.11 74.00 14.85 VERTICAL
8 5384 _g0 15_80 Z23.01 4z 8l 54_00 11_3% VERTICAL
3 8433.50 32.80 Z8.35 &0.55 T4.00 13.08 HORIZONTAL
10 8433_.50 18.80 ZB.35 47 _Z5 54_00 6-75 HORIZONTAL
11 5633_.50 33 -850 25_33 82 _B3 T74_00 e B e HORIZONTAL
1z 9633.50 15.a0 258.23 4E8_53 54.00 5.07 HORTZONTAL
Remarks: C.F (Correcticn Factor) = Antenna factor + Ceble loas — Preamp gain
Blue :- WVertical Black :- Horizontal

1

Copyright © 2016, LTA Co., Ltd. Page 62 of 83



Ref. No.: LR500111611H

EMI I Chamber of LTACO LTD.

4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR
Tal +82-31-3236008.% vww.ltalab.com

Fax:+§2-31-3236010

EUT/Model No.: ET30EH-BT Test Mode: Bluetocoth{HIGH) mode
Tested by - LEE § H Temp/Humi: Z0 / 48
Data: 100 File: D:LTA_e3le3_backup\1GHz O] 212016\CH1_ABOVE 1GHz_1611-1.EMI {100)
" Level (dBuVim) Date: 2016-12-02 Time: 19:45:01
1G~40G FCC_B{PK)
1 3
1 1G~40G FCC_B(AV)
50
0 18000 19600. 21200. 22800. 24400. 26000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE
MHz dBuW dB dBuV/m dBuV/m dB
87€3.50 18.80 47.14 65.74 74.00 BIZE VERTICAL
Z18783.50 5.a0 47.14 52.74 T4.00 Z1.2% VERTICAL
3155838 .30 17.890 4B .8 88_74 T4_00 T.oZ4 VERTICAIL
IssR3.3 4.50 .ge 53.38 T4.00 z0.a54 VERTICAL
Bemarks: C.F (Correcticn Factor) = Antenna factor + Cable loss — Preamp gain
Blue : Verticazl Black : Horizontazl
-
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Ref. No.: LR500111611H

Wifi(LOW) mode

EMI I Chamber of LTACO LTD.
4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR

Tal +82-31-3236008.% vww.ltalab.com
Fax:+82-31-3236010

EUT/Model No.: ET30EH-BT Test Mode: Wifi (LOW) mode
Tested by = 5 H Temp/Humi: Z0 / 48
Data: 105 File: D:LTA_e3le3_backup\1GHz O] 212016\CH1_ABOVE 1GHz_1611-1.EMI {105)
. Level (dBuVim) Date: 2076-12-05 Time: 11:12:52
1G~40G FCC_B{PK)
g "
5 g
L 3 1G~40G FCC_B(AV)
50 1P e
L
0
1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE
MHz dBuW dB dBuV/m dBuV/m dB
1 2711 31.10 5_40 6.50 54.00 17.50 VERTICAL
2 Z711.Z20 48.20 5.40 51.60 T4.00 Z22.40 VERTICAL
3 3ZZ0_80 45 _20 5_47 54 _&7 T74_00 1538 HORIZONTAL
4 3220.80 30.30 5.47 3937 54.00 14.23 HORIZONTAL
5 4812_00 40.10 17._82 57._82 T4.00 1s_08 HORTIZONTAL
& 4812.00 24_20 17.82 4z _02 54.00 ap gy | HORIZONTAL
7 5302.860 18.30 £2.59 41.45 54.00 12T VERTICAL
8 530Z_w%0 35_.80 Zz._55 58.3% T74_00 15_81 WVERTICAL
3 TBEL.Z 33.50 z8.51 £3.41 T4.00 10.5% VERTICAL
10 7821_Z2 18_.20 Z5.91 453_11 54_00 4_85 VERTICAL
11 5544 _Z20 35_50 28 _55 &5_05 T74_00 2.95 HORIZONTAL
1z 9844.20 2011 2885 45_85 54.00 4.35 HORTZONTAL
Remarks: C.F (Correcticn Factor) = Antenna factor + Ceble loas — Preamp gain
Blue :- WVertical Black :- Horizontal

1
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Ref. No.: LR500111611H

EMI I Chamber of LTACO LTD.

4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR
Tal +82-31-3236008.% vww.ltalab.com

Fax:+§2-31-3236010

EUT/Model No.: ET30EH-BT Test Mode: Wifi (LOW) mode
Tested by - LEE § H Temp/Humi: Z0 / 48
Data: 108 File: D:LTA_e3le3_backup\iGHz O] 2120161CH1_ABOVE 1GHz_1611-1.EMI t10!§i}
" Level (dBuVim) Date: 2016-12-05 Time: 14:32:15
1G~40G FCC_B{PK)
3
1
1G~40G FCC_B(AV)
50 %
0 18000 19600. 21200. 22800. 24400. 26000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE
MHz dBuW dB dBuV/m dBuV/m dB
118255.80 le.20 45._11 61_381 74.00 12._89 HORIZONTAL
Z18255.40 Z.30 45.11 47.41 54.00 &.55 HORIZONTAL
31503Z2.70 1e.59 45 _z7 es_17 T74_00 TiB3 VERTICAL
418032.70 Z.80 45_27 51-EB7 54.00 2132 VERTICAL
Bemarks: C.F (Correcticn Factor) = Antenna factor + Cable loss — Preamp gain
Blue : Verticazl Black : Horizontazl
-
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Ref. No.: LR500111611H

Wifi(MID) mode

EMI I Chamber of LTACO LTD.
4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR

Tal +82-31-3236008.% vww.ltalab.com
Fax:+82-31-3236010

EUT/Model No.: ET30EH-BT Test Mode: Wifi (MID) mode
Tested by = 5 H Temp/Humi: Z0 / 48
Data: 104 File: D:LTA_e3le3_backup\1GHz O] 212016\CH1_ABOVE 1GHz_1611-1.EMI {105)
" Level (dBuVim) Date: 2016-12-05 Time: 10:49:15
1G~40G FCC_B{PK)
11
g
5 f 1G~40G FCC_B(AV)
.1.5 T
50 1h
f
H-
|
0
1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE
MHz dBuW dB dBuV/m dBuV/m dB
1 1.20 45.10 4_24 45_34 74.00 24 _%E VERTICAL
z 1.30 30.50 4.24 34.74 54.00 15.2¢ VERTICAL
3 z0 45 _30 5.40 50_70 T74_00 Z23.30 VERTICAL
4 Z0 30.80 5.40 3&.00 54.00 18.00 VERTICAL
5 20 40.10 1377 53._87 T4.00 £0.13 HORTZONTAL
& 20 24.50 18.77 38.27 54.00 15.78 HORIZONTAL
7 &l 38.10 17.21 55.31 74.00 18.85 VERTICAL
[-11) 21_80 1721 38.81 54_00 o T WVERTICAL
.80 30.10 30.72 a0, 82 T4.00 13.18 VERTICAL
al 15_20 30_7Z 45_5Z 54_00 g.08 VERTICAL
z0 25_10 40_53 e5_863 T74_00 B33 HORIZONTAL
20 10.20 40.53 50.73 54.00 3.27 HORTZONTAL
Remarks: C.F (Correcticn Factor) = Antenna factor + Ceble loas — Preamp gain
Blue :- WVertical Black :- Horizontal
-
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Ref. No.: LR500111611H

EMI I Chamber of LTACO LTD.

4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR
Tal +82-31-3236008.% vww.ltalab.com

Fax:+§2-31-3236010

EUT/Model No.: ET30EH-BT Test Mode: Wifi (MID) mode
Tested by - LEE § H Temp/Humi: Z0 / 48
Data: 107 File: D:LTA_e3le3_backup\iGHz O] 2120161CH1_ABOVE 1GHz_1611-1.EMI t10!§1}
" Level (dBuV/im) Date: 2016-12-05 Time: 14:05:21
1G~40G FCC_B{PK)
1a
1G~40G FCC_B(AV)
50 ¥
0 18000 19600. 21200. 22800. 24400. 26000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE
MHz dBuW dB dBuV/m dBuV/m dB
1182Z6.20 le.20 45_15 61._35 74.00 12_85 VERTICAL
ZlB82Ze.Z Z.10 45_15 47_25 54.00 6:75 VERTICAL
318358_80 15_30 44 58 el 28 T74_00 13.74 VERTICAL
418358.80 1.580 44 _39& 4&_8d 54.00 7.14 VERTICAL
Bemarks: C.F (Correcticn Factor) = Antenna factor + Cable loss — Preamp gain
Blue : Verticazl Black : Horizontazl
-
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Ref. No.: LR500111611H

Wifi(HIGH) mode

EMI I Chamber of LTACO LTD.
4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR

Tal +82-31-3236008.% vww.ltalab.com
Fax:+82-31-3236010

EUT/Model No.: ET30HH-BT Test Mode: Wifi (High!) mode
Tested by = 5 H Temp/Humi: Z0 / 48
Data: 103 File: D:LTA_e3le3_backup\1GHz O] 212016\CH1_ABOVE 1GHz_1611-1.EMI {105)
" Level (dBuVim) Date: 2016-12-05 Time: 10:12:31
1G~40G FCC_B{PK)
5 % 9 1
3 1G~40G FCC_B(AV)
50 1 1
m e
48
4
0
1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE
MHz dBuW dB dBuV/m dBuV/m dB
1 2484_20 45.10 3.49 48.59 74.00 25.41 HORIZONTAL
Z Z4B4.Z0 30.50 3.45 33.5% 54.00 Z0.01 HORIZONTAL
3 81X5:70 4g.10 = ey 54_87 T74_00 15.13 HORIZONTAL
4 3115.70 31.10 B.77 3987 54.00 14.13 HORIZONTAL
5 3421 _ 80 45_30 10.8% 56.13 T4.00 17:87 HORTIZONTAL
6 3421.860 30.50 10.83 41.33 54.00 12.4a7 HORIZONTAL
T 5711.50 £3.10 Z1.81 44.71 54.00 529 VERTICAL
B 5711.50 38.20 Z1_81 53.81 T74_00 14.1% VERTICAL
3 8512.80 30.20 Zg8.41 58.el T4.00 15289 HORIZONTAL
10 &851Z_&0 15_50 Z8.41 43_51 54_00 10._0% HORIZONTAL
11 S5E35.10 25_80 Z8._41 BB_Z1 T74_00 1575 HORIZONTAL
1z 2235.10 l4.80 ZB.41 4321 54.00 10.78 HORIZONTAL
Remarks: C.F (Correcticn Factor) = Antenna factor + Ceble loas — Preamp gain
Blue :- WVertical Black :- Horizontal

1
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Ref. No.: LR500111611H

EMI I Chamber of LTACO LTD.

4, Eonguro2 36Beon-gil, Yangji-myzon,
Yongin-si, Gveongri-to, Korea Autho by NVLAR
Tal +82-31-3236008.% vww.ltalab.com

Fax:+§2-31-3236010

EUT/Model No.: ET30EH-BT Test Mode: WIFI (HIGH) mode

Tested by - LEE § H Temp/Humi: Z0 / 48

File: D:LTA_e3le3_backup\1GHz O] 2M2016\CH1_ABOVE 1GHz_1611-1.EMI (108

Data: 106 |
" Level (dBuVim) Date: 2016-12-05 Time: 13:05:01
1G~40G FCC_B{PK)
3
1
1G~40G FCC_B(AV)
50 [
0
18000 19600. 21200. 22800. 24400. 26000
Frequency (MHz)
Freg Reading C_F Besult Limit Margin Polaritcy
EE

MHz dBuW dB dBuV/m dBuV/m dB
118122 .30 le.20 45_31 61.51 74.00 12.49 HORIZONTAL
Z18122.30 4.Z1 45.31 453 .52 54.00 4_48 HORIZONTAL
315253_Z0 15_20 45_15 a4 _35 T74_00 S_85 VERTICAL
4159253.20 Z2.10 4515 51.25 54.00 2-75 VERTICAL

Bemarks: C.F (Correcticn Factor) = Antenna factor + Cable loss — Preamp gain
Blue : Verticazl Black : Horizontazl
..
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Ref. No.: LR500111611H

3.2.6 AC Conducted Emissions

Procedure:

The conducted emissions are measured in the shielded room with a spectrum analyzer in peak hold. While the
measurement, EUT had its hopping function disabled at the middle channels in line with Section 15.31(m). Emissions
closest to the limit are measured in the quasi-peak mode (QP) with the tuned receiver using a bandwidth of 9 kHz.
The emissions are maximized further by cable manipulation and Exerciser operation. The highest emissions relative to

the limit are listed.

Measurement Data: Complies
- See next pages for actual measured spectrum plots.

- No emissions were detected at a level greater than 20 dB below limit.

Minimum Standard: FCC Part 15.207(a )/ EN 55022

Class B
Frequency Range quasi-peak Average
0.15~0.5 66 to 56 * 56 to 46 *
05~5 56 46
5~30 60 50

* Decreases with the logarithm of the frequency
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Ref. No.: LR500111611H

Conducted Emissions - Bluetooth(LOW) mode + LINE

4, Sgngjurc 236 Beon-gil, Yangjl-myeon
Chegin-gu, Youngin-si, syeonggi-do
449-522 Kored

Tel:+82-31-32360888,9

Fax:+82-31-3236818

EUT / Model No. : ET38BKH-BT Phase + -LINE

Test Mode : Bluetooth(LOW) mode Test Power ;120 J B8

Temp. / Humi. 2@ fi37 Test Engineer : LEE S H

Data; 1996 File: D:\Conducted Data'20152016\LTA_Conduction_2016_11.EME (2004)
SULeveI {dBu\) Date: 2016-11-29
T0

FCCCLASSB

FCC CLASS-B AV

K 11]

20

10

E}E.'t.15£].2 0.5 1 2 5 10 20 30

Frequency (MHz)
Freg RD RD | Re=znlt Re=ult Limit Limit Margin Margin
QF AV QF av QF av QF AV

MHz dBuV dBuV dBE dBuV dBuV dBuV dBuV dE dE
Di162. '38.48 21,72 18.47 BS. oL 4179 &5.35% (55.35 9.40 14.1%§
BiLT1. J35.31 20526 19.4§ 54.78 39.74 B4.80 54.90 1911 151§
BLLTT 32068 11:.20° C¥O.4f 52.1¢ 30.68 &4.84 54.K4 12.48 23.98
0.446 29.27 17.67 15.56 48.83 37.23 56.894 46.94 211 9.71
0447 25 897 TE38 19.56 49.53 3784 Se B4 4§ 04 Taal 5.80
D.462 26.84 16.D0 '189.58 46.22 35.58 56.66 46.6E i10.44 118§
Bemarks: C.F (Correction Factor] = Insertion loss + Cable loss + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Bluetooth(LOW) mode + NEUTAL

4, Sgngjurc 236 Beon-gil, Yangjl-myeon
Chegin-gu, Youngin-si, syeonggi-do
449-522 Kored

Tel:+82-31-32360888,9

Fax:+82-31-3236818

EUT / Model No. : ET38BKH-BT Phase 1 NEUTRAL

Test Mode : Bluetooth(LOW) mode Test Power ;120 J B8

Temp. / Humi. 2@ fi37 Test Engineer : LEE S H

Data; 2000 File: D:\Conducted Data'20152016\LTA_Conduction_2016_11.EME (2004)
SULeveI {dBu\} Date: 2016-11-29
T0

FCCCLASSB

FCC CLASS-B AV

40
K 11]
20
10
E}E.'t.15£].2 0.5 1 2 5 10 20 30
Frequency (MHz)
Freqg RD RD Gl REeanlt Reault Limit Limit Margin Margin
QF AV QF av QF av QF AV
MHz dBuV dBuV dBE dBuV dBuV dBuV dBuV dE dE
Bile7 34i4ab ZF10RT G184 53.93 41.895 &/5.12 55.12 11.39 14.87
0.169 '35.85 159.90 '159.48 54.53 39.38 B5.03° 55.03 10.50 15.85
D.432. 28.93 ‘18.684 I8 2.48 3839 5T 4722 8.7 9.03
0,439 29.89 19.41 19.56 48.65 38.97 LKT7.07 47.97 8.42 830
D.446 28.80 18.73 15.E56 48.36 38.29 56.85 46.95 8.59 B.b&
D.463 26.93 '15.67 18.57 46.50 35.24 56.64 46.54 10.14 11.40
Bemarks: C.F (Correction Factor] = Insertion loss + Cable loss + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Bluetooth(MID) mode + LINE

4, Sgngjurc 236 Beon-gil, Yangjl-myeon
Chegin-gu, Youngin-si, syeonggi-do
449-522 Kored

Tel:+82-31-32360888,9

Fax:+82-31-3236818

EUT / Model No. : ET38BKH-BT Phase + -LINE

Test Mode : Bluetooth(MID) mode Test Power ;120 J B8

Temp. / Humi. 2@ fi37 Test Engineer : LEE S H

Data: 1988 File: D:\Conducted Data'20152016\LTA_Conduction_2016_11.EME (2004)
SULeveI {dBu\} Date: 2016-11-29
T0

FCCCLASSB

FCC CLASS-B AV

40

K 11]

20

10

E}E.'t.15£].2 0.5 1 2 5 10 20 30

Frequency (MHz)
Freg RD RD | Re=znlt Re=ult Limit Limit Margin Margin
QF AV QF av QF av QF AV

MHz dBuV dBuV dBE dBuV dBuV dBuV dBuV dE dE
D.167 58 21.9& 15.48 59.06 4]1.44 /512 55.12 6.06 13.68
0.i73 .39.76 23.03 149.48 549.24 47,51 4.81 54.81 £.57 12.38
D.213 '35.44 17,33 19.50 54.94 36.83 &3.09 53.0% 8.15 16.28
D.444 30.29 16.94 '15.56 49 .85 36.50 56.98 46.98 713 10.48
D.446 30.80 16.70 15.56 L LR 36.26 56.95 46.95 &6.79 10.69
0.450 30.07 16.80 15.57 49.64 35.57 56.B8 '4&6.R88 T.248 1103
Bemarks: C.F (Correction Factor] = Insertion loss + Cable loss + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Bluetooth(MID) mode + NEUTAL

4, Sgngjurc 236 Beon-gil, Yangjl-myeon
Chegin-gu, Youngin-si, syeonggi-do
449-522 Kored

Tel:+82-31-32360888,9

Fax:+82-31-3236818

EUT / Model No. : ET38BKH-BT Phase 1 NEUTRAL

Test Mode : Bluetooth(MID) mode Test Power ;120 J B8

Temp. / Humi. 2@ fi37 Test Engineer : LEE S H

Data; 1992 File: D:\Conducted Data'20152016\LTA_Conduction_2016_11.EME (2004)
SULeveI {dBu\} Date: 2016-11-29
T0

FCCCLASSB

FCC CLASS-B AV

50

40|
30
20 W

10

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Freg RD RD | Re=znlt Re=ult Limit Limit Margin Margin
QF AV QF av QF av QF AV
MHz dBuV dBuV dBE dBuV dBuV dBuV dBuV dE dE
D.163° 38.89 22.52 '15.47 58.36 41.99° &5.30° 55.30 6.94 3 e b
0i164 '38.90° 'I9.81 '15.47 58.37 3%.28 &5.25 55.25 6.88 5.97
BiTTe: '38.51: 22071 (18,4 5705 42.19 &K4.89¢ 9g 6.97 )
B.ATT 28.33 23,495 19.4§8 5781 42.93 4.649 54.64 6.83 s A G
0204 35.25% 17.83 19.50 4,75 37.33 &/3.43° 53.43 B.68 16.10
D.214 34.44 18.92 '18.50 53.94 38.42. &3.D5 53.D5 LR B L 14.83
Bemarks: C.F (Correction Factor] = Insertion loss + Cable loss + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Bluetooth(HIGH) mode + LINE

4, Sgngjurc 236 Beon-gil, Yangjl-myeon
Chegin-gu, Youngin-si, syeonggi-do
449-522 Kored

Tel:+82-31-32360888,9

Fax:+82-31-3236818

EUT / Model No. : ET38BKH-BT Phase + -LINE

Test Mode : Bluetooth(HIGH) mode Test Power ;120 J B8

Temp. / Humi. 2@ fi37 Test Engineer : LEE S H

Data; 2004 File: D:\Conducted Data'20152016\LTA_Conduction_2016_11.EME (2004)
SULeveI {dBu\} Date: 2016-11-29
T0

FCCCLASSB

FCC CLASS-B AV

40

K 11]

20 --'.‘d
10

E}E.'t.15£].2 0.5 1 2 5 10 20 30

Frequency (MHz)
Freg RD RD | Re=znlt Re=ult Limit Limit Margin Margin
QF AV QF av QF av QF AV

MHz dBuV dBuV dBE dBuV dBuV dBuV dBuV dE dE
Dile3: 3517 17200 (¥8.47 54.64 36.67 B5.30 55.30 10.68 18.83
Di1T2. 351 20:28 19.4§ 54.64 3%.76 B4.8B5 54.B5 10.21 15.09
D.430 Z8.04 16,99 159.55 4759 36,54 . 57T.25 "47. 20 9.66 10.71
0.438 29.20 17.78 19.55 48.75 3733 7100 47010 8.35 977
0.448 .Z29.57 TaTg: AHIRY 49.14 3735 5691 4591 T 5.5
D.461 26.47 13.55% 19.5§ 46.05 33.13 56.67 46.567 10.62 13.54
Bemarks: C.F (Correction Factor] = Insertion loss + Cable loss + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Bluetooth(HIGH) mode + NEUTAL

4, Sgngjurc 236 Beon-gil, Yangjl-myeon
Chegin-gu, Youngin-si, syeonggi-do
449-522 Kored

Tel:+82-31-32360888,9

Fax:+82-31-3236818

EUT / Model No. : ET38BKH-BT Phase 1 NEUTRAL

Test Mode : Bluetooth(HIGH) mode Test Power ;120 J B8

Temp. / Humi. 2@ fi37 Test Engineer : LEE S H

Data: 1984 File: D:\Conducted Data'20152016\LTA_Conduction_2016_11.EME (2004)
SULeveI {dBu\} Date: 2016-11-29
T0

FCCCLASSB

FCC CLASS-B AV

20 E
10
%1502 0.5 1 2 5 10 200 30

Frequency (MHz)

Freg RD RD | Re=ul Re=znlt Limit Limit Margin Margin
QF AV QF av QF av QF AV
MHz dBuV dBuV dBE dBuV dBuV dBuV dBuV dE dE
B.dez AZ.EE F3.38 19.47 61.65 4285 wbha3h 55.35 2.78 1Z.:50
0i164 41.81 25.24 '159.47 h1.28 4471, &5:25 55.25 3.97 10.54
Di169 41.310 25.249 '15.48 &0.58 44.72. B£5.03 55.03 4.45 10.31
0i1Tl. 41,83 23.3% 19.4§ B0.51 42 .83 6H4.90 54.90 4,39 12.07
D.202. 37.45 20.28 15.50 56.95 3C.TE: 83,54 53.h4 6.59 13718
0:21% '37.3§ 20.96 19.50 56.8§ 40.46 B3.00 53.00 6.14 12.54
Bemarks: C.F (Correction Factor] = Insertion loss + Cable loss + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Wifi(LOW) mode + LINE

Fax:+B2-31-3236818

4, Songjurc 236 Beon-gil, Yangjl-myecn
cheein-gu, Youngin-si, cyeonggi-do
449-522 YKored

Tel:+82-31-3236888,9

EUT / Model No. : ET38KH-BT Phase : LINE
Test Mode : Wifi (LOW) mode Test Power : 120 / B8
Temp. / Humi. : 23 .30 Test Engineer : LEE S H
Data: 62 File: x\Conducted Data'20152016\LTA_Conduction_2016_12.EMG (66)
SﬂLeveI (dBu\) Date: 20161205
T0
FCC CLASS-B
60 |
FCCCLASS-B AV
30 ah
b |
| f
40 i i
I
30
20
10
E}[J.1'5nil.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Freg RD RD G E: Re=znlt Result Limit Limit Margin Margin
QE AV QF AV QF AV QF AV
MH=z dBuV dBuV dB dBuV dBuV dBuV dBuV dE dE
D160 33.48 21,33 '15.47 52.95 40.60 B5.48 55.48 3258 145.88
0.183 33.82 21.86 159.47 53.29 41.33 &5.30. 55.30 12.01 13.597
D.166 33.2¢ 22.10 '15.48 52.74 41.58 &5.1g 55.1§ 12.42 13,58
0,432 27.80 16,00 19.55 47 .35 25,55 BTI2G 47130 9.85 11.65
D.451. 2Z&.688 '14.8& '15.57 46.25 34.43 56.88 46.8¢ 10.81 12.43
0.454. 26.78 16.10 19.58 46.36 35.68 56.B0 4&6.B80 i10.44 b G B )
Bemarks: C.F (Correction Factor}) = Insertion loss + Cable loas + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Wifi(LOW) mode + NEUTAL

4, Songjurc 236 Beon-gil, Yangjl-myecn
cheein-gu, Youngin-si, cyeonggi-do
449-522 YKored

Tel:+82-31-3236888,9

Fax:+B2-31-3236818

EUT / Model No. : ET38KH-BT Phase : NEUTRAL
Test Mode : Wifi (LOW) mode Test Power : 120 / B8
Temp. / Humi. : 23 .30 Test Engineer : LEE S H
Data: 66 File: x\Conducted Data'20152016\LTA_Conduction_2016_12.EMG (66)
SﬂLeveI (dBu\) Date: 20161205
T0
FCC CLASS-B

60
. |

FCC CLASS-B AV

10
E}[1.15&'1.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Freg RD RD G E: Re=znlt Result Limit Limit Margin Margin
QE AV QF AV QF AV QF AV

MH=z dBuV dBuV dB dBuV dBuV dBuV dBuV dE dE
0.187 '32.66 '1B.26 '15.4% 52.12 FT.T2. Bh.5G Bh.54 1387 17.87
0.167 32.84 22.06 15.48 52.32 81.54. Ja5.32' 55.12 12.80 13.58
0.423 6.72 1Z2.83 15.5%5 46.27 32.18 57.38 47.38 11.11 15.20
0.432 27.83 18.33 19.55 47.38 37.88 57T.22 47.22 S.84 9.34
D.g40 27.25 15.79 "Ig.Eq 46.81 34.85 57T.06 47.¢€ 10.25 12.21
h.441 "27.89 T.28 "19.54 47.45 3&.7T6a 57.95 8745 G.e0 16,29
Bemarks: C.F (Correction Factor}) = Insertion loss + Cable loas + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Wifi(MID) mode + LINE

4, Songjurc 236 Beon-gil, Yangjl-myecn
cheein-gu, Youngin-si, cyeonggi-do
449-522 YKored

Tel:+82-31-3236888,9

Fax:+B2-31-3236818

EUT / Model No. : ET38KH-BT Phase : LINE
Test Mode : Wifi (MID) mode Test Power : 120 / B8
Temp. / Humi. : 23 .30 Test Engineer : LEE S H
Data: 54 File: x\Conducted Data'20152016\LTA_Conduction_2016_12.EMG (66)
8‘E}Le\.r»el (dBu\) Date: 20161205
T0
FCC CLASS-B

60
B |

FCC CLASS-B AV

50
40
30
20
10
E}[1.15&'1.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Freg RD RD G E: Re=znlt Result Limit Limit Margin Margin
QE AV QF AV QF AV QF AV
MH=z dBuV dBuV dB dBuV dBuV dBuV dBuV dE dE
D.16l. 3537 21.8&6 '19.47 54.84 8133 a4l 5581 1057 14.08
0.162 34.92 21.06 15.47 54.39 40.53 &85.38 55.38 10.99 14.85
D.42¢ 27.06 15.87 19.55 46.61 35.42° ST.34 47.34 10.73 31.92
0.433 28.36¢ 16.66 159.55 47.91 6:21. 57.20 47.20 9.29 10.99
G438 28.31 16,88 '19.55 47 .88 3&.15 57.16 87.1€ . 14,595
D.454. 26.55 ‘15,06 '19.58 46.13 34.64 56.B0 46.B80 10.67 12.1%
Bemarks: C.F (Correction Factor}) = Insertion loss + Cable loas + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Wifi(MID) mode + NEUTAL

VALTA

4, Songjurc 236 Beon-gil, Yangjl-myecn
cheein-gu, Youngin-si, cyeonggi-do
449-522 YKored

Tel:+82-31-3236888,9
Fax:+82-31-3236818

EUT / Model No. : ET38KH-BT Phase : NEUTRAL

Test Mode : Wifi (MID) mode Test Power : 120 / B8

Temp. / Humi. : 23 .30 Test Engineer LEE 5 H

Data: 58 File: x\Conducted Data'20152016\LTA_Conduction_2016_12.EMG (66)
8‘E}Le\.r»el (dBu\) Date: 20161205
T0
60 FCC CLASS-B

FCC CLASS-B AV

10

E}[1.150.2 0.5 1 2 5 10 20 30

Frequency (MHz)
Freg RD RD G E: Re=znlt Result Limit Limit Margin Margin
QE AV QF AV QF AV QF AV

MH=z dBuV dBuV dB dBuV dBuV dBuV dBuV dE dE
0171 32008 'IgUig. 19,48 52.4% 38.62 &4.80 54.90 32.84 6.28
0.428 27.60 13.95 19.55 47,15 33.50 57.29 47.28 i0.14 9
.22 23,39 Y661 "19.55 : YA SE.LA ST 8719 T 1.05
D.44€ 27.88 17.36 159.5¢ 47.44 36.92 56.96 46.9§ g.52 10.04
D.448 27.53 '17.68 '15.56 47,05 37.24. 56.92 46.92 9.83 5.68
D.454 27.20 '14.42° 19.57 46.77 33.99 56.79 46.78 10.02 12.80
Bemarks: C.F (Correction Factor}) = Insertion loss + Cable loas + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Wifi(HIGH) mode + LINE

4, Songjurc 236 Beon-gil, Yangjl-myecn

cheein-gu, Youngin-si, cyeonggi-do
449-822 Korea
Tel:+82-31-3236888,9

Fax:+B2-31-3236818

EUT / Model No. : ET38KH-BT Phase : LINE

Test Mode : Wifi (HIGH) mode Test Power : 120 / B8

Temp. / Humi. : 23 .30 Test Engineer : LEE S H

Data: 46 File: x\Conducted Data'20152016\LTA_Conduction_2016_12.EMG (66)
8‘E}Le\.r»el (dBu\) Date: 20161205
T0

FCCCLASS-B

it
1 / FCCCLASS-B AV
50 :i f R iElr I |
'I‘I | ;I
| TN (4

40 ¥ 3
30
20
10

E}[J.1'5nil.2 0.5 1 2 5 10 20 30

Frequency (MHz)
Freg RD RD G E: Re=znlt Result Limit Limit Margin Margin
QE AV QF AV QF AV QF AV

MH=z dBuV dBuV dB dBuV dBuV dBuV dBuV dE dE
0. 34.52° 'I9.03 "15.48 54.00 38.51. '64.95' 54,04 10.99 15.48
1 33.93 16.06 19.48 53.41 35.54 B4.81 54.91 11.50 15.37
0. 27,10 18.34 1I5.55 46.65 35.89 57.30 47.30 10.65 143
0. 2807 "18.30 "I9.55 47 .62 37.85 57T.12 47.12 9.50 9,47
0. 28,74 'Y9:29° "19.5a% 47,88 38.85 57.93 97.83 9.23 8.18
0. 26.08 '13.05 '19.58 45.66 32.83 56.78 4&.78 3132 18.15
Bemarks: C.F (Correction Factor}) = Insertion loss + Cable loas + Pulse Limiter

1
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Ref. No.: LR500111611H

Conducted Emissions - Wifi(HIGH) mode + NEUTAL

4, Songjurc 236 Beon-gil, Yangjl-myecn
cheein-gu, Youngin-si, cyeonggi-do
449-522 YKored

Tel:+82-31-3236888,9

Fax:+B2-31-3236818

EUT / Model No. : ET38KH-BT Phase : NEUTRAL
Test Mode : Wifi (HIGH) mode Test Power : 120 / B8
Temp. / Humi. : 23 .30 Test Engineer : LEE S H
Data: 50 File: x\Conducted Data'20152016\LTA_Conduction_2016_12.EMG (66)
8‘E}Le\.r»el (dBu\) Date: 20161205
T0
FCC CLASS-B

60
|

FCC CLASS-B AV

10
E}[1.15&'1.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Freg RD RD G E: Re=znlt Result Limit Limit Margin Margin
QE AV QF AV QF AV QF AV

MH=z dBuV dBuV dB dBuV dBuV dBuV dBuV dE dE
0. 2z.82° '19.47 5q. 45 42.29 B5.4 5L 82 10.97 E £o it
1 22.01. 15.47 53.91 41.48 &5.28 55.28 i £ Bl by 13.80
0. 1B8.9 ig5.48 53.81 38.47 '&4.94 54,04 3133 16.47
L+ 38 1g.78 '19.56 47.61 3&.34 57.95 487.405 g.44 1G.71
0. 15,75 1I5.E5q 46.83 3c.31. ‘56.93 46.93 i0.10 11.82
0. 16.54 159.56 46.65 36.10 56.82 46£.92 10.27 10.82
Bemarks: C.F (Correction Factor}) = Insertion loss + Cable loas + Pulse Limiter

1
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Ref. No.: LR500111611H

APPENDIX
TEST EQUIPMENT USED FOR TESTS

Description Model No. Serial No. Manufacturer | Interval | Last Cal Date
1 | Signal Analyzer (9 kHz ~ 30 GHz) FSV30 100757 R&S lyear | 2016-03-22
2 | Signal Generator (~ 3.2 GHz) 8648C 3623A02597 | HP lyear | 2016-03-21
3 | SYNTHESIZED CW GENERATOR 83711B US34490456 | HP lyear | 2016-03-21
4 | Attenuator (3 dB) 8491A 37822 HP 1 year | 2016-09-12
5 | Attenuator (10 dB) 8491A 63196 HP lyear | 2016-09-12
6 | Test Receiver (~ 30 MHz) ESHS10 828404/009 | R&S lyear | 2016-03-21
7 | EMI Test Receiver (~ 7 GHz) ESCI7 100722 R&S 1year | 2016-09-12
8 | RF Amplifier (~ 1.3 GHz) 8447D OPT 010 | 2944A07684 | HP - -
9 | RF Amplifier (1 ~26.5 GHz) 8449B 3008A02126 | HP 1year | 2016-03-22
10 | Horn Antenna (1 ~ 18 GHz) 3115 00114105 ETS 1year | 2016-04-21
11 | DRG Horn (Small) 3116B 81109 ETS-Lindgren 1year | 2016-02-26
12 | DRG Horn (Small) 3116B 133350 ETS-Lindgren 1year | 2016-02-26
13 | TRILOG Antenna VULB 9160 9160-3237 SCHWARZBECK | 2year | 2015-04-21
14 | Temp.Humidity Data Logger SK-L200THITA | 00801 SATO lyear | 2016-03-22
15 | Splitter (SMA) ZFSC-2-2500 SF617800326 | Mini-Circuits - -
16 | Power Divider 11636A 06243 HP lyear | 2016-09-12
17 | DC Power Supply 6674A 3637A01657 | Agilent - -
18 | Frequency Counter 5342A 2826A12411 | HP lyear | 2016-03-21
19 | Power Meter EPM-441A GB32481702 | HP 1year | 2016-03-22
20 | Power Sensor 8481A 3318A94972 | HP 1year | 2016-01-05
21 | Audio Analyzer 8903B 3729A18901 | HP 1year | 2016-09-12
22 | Modulation Analyzer 8901B 3749A05878 | HP 1year | 2016-09-12
23 | TEMP & HUMIDITY Chamber YJ-500 LTAS06041 | JinYoung Tech 1 year | 2016-09-12
24 | Stop Watch HS-3 812Q08R CASIO 2year | 2016-03-22
25 | LISN KNW-407 8-1430-1 Kyoritsu 1year | 2016-09-12
26 | Two-Lime V-Network ESH3-Z5 893045/017 | R&S lyear | 2016-03-21
27 gggﬁ%%%;’?&omﬂm CMU200 106243 R&S lyear | 2016-03-21
28 | Highpass Filter WHKX1.5/15G-10SS | 74 Wainwright Instruments | 1 year | 2016-03-21
29 | Highpass Filter WHKX3.0/18G-10SS | 118 Wainwright Instruments | 1 year | 2016-03-21
30 | Active Loop Antenna FMZB1519 1519-031 SCHWARZBECK | 2year | 2016-01-12
31 | OSP120 BASE UNIT OSP120 101230 R&S 1 year | 2016-03-22
32 | Signal Generator(100 kHz ~ 40 GHz) SMB100A 177621 R&S 1 year | 2016-03-22
33 | Signal Analyzer (10 Hz ~ 40 GHz) FSV40 101367 R&S 1 year | 2016-03-22
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